Sel contents EYFRE KEDBRADBAZA S/ BBIDETT,

No. Part No. Description &% Qty | | No. Part No. Description 5 Qty
559-196-V110 E-A7 L—F TYPE-1 LH (QRI-} {3 %):% 1 26 V-SH006-045 FruIHILE M6 x 4 1

P 59-196-V210 E-A7 L—} TYPE-1 RH3% 1 27 V-SH006-055 FyruTHILE MB x 5 1
3 | V-004-HGROMCYGR HILkAs = R 1 28 V-SH008-020 FryIAILE M8 x20 1
4 | V-004-HGROMCYGL RILbhsi— L3 1 29 V-SH008-025 FryIHILE M8 x25

V-004-SP134YGL ATyIIL—kLE 1 30 V-SB08055 AFyEAR L M8 x 58

[ V-004-SP134YGR ATv7IL—F R 1 31 V-LH006-020 A—~yk¥ryTiiLk M6 x20

7 V-004-CPS90YG L IbAS L SCPY0:= 1 32 V-BH005-030 A AL MS x 30 SUS 1
8 V-004-CRO80BK LZ+ayE 80mm 1 33 V-BH006-010 RE ALk M6 x 10 SUS 3
9 V-004-BP002YGb TL—%~4)L DMBP135b:=: 1 34 V-BH006-018 RAHILE M6 x 18 SUS 2
10 V-004-MS144BKb TAR—~R—2 1 35 V-BH006-030 A AL M6 x 30 SUS 2
11 V-005-U060645t6 AT—T5% vk AT—06L4516 1 36 V-BH008-025 KA AILE MB x 25 SUS 1
12 V-R04-FP101YG ATyTN—TOuHa47= 2 7 V-BH008-030 A AL M8 x 30 SUS 1
13 V-004-FP002 ] o e P 2 38 V-BT005-006 AAHILE M5x6 1
14 V-004-FPO0O3BK A LR—AL 7S 2 39 V-BT006-018 AmALE M6x18 1
15 V-004-FP004 AENS1— 2 40 V-WS012 AN—H— iy M12 1
16 V-004-BRO16 OvkE7¥ 75— Mé-8 1 4 V-NT005 +vk M5 1
17 V-004-SK0501BK ATyIHhS5—2015M8 1 42 V-NTLOO062 aOyo2+vk2 M6 B
1 V-KL191506 AR—H—H5— 119 15 x 1 43 V-NT006SL A+ vk MEL
1 V-KL291506 AA—H—H5— 129 15 x ¢ 1 4 V-NT006S 2A+vkMER
20 V-KL052008 A=Y —H5—1520x 1 45 V-NTFS008 252+ uk M8

V-KL062008 AR—H—H5—1620 % 1 46 V-004-LE0O1 OykIFMER:Y &

22 V-KL102512BK ANR—H—H5— 110 25 x 12 1 47 V-004-LE002 OyETEMELRD & 1
23 V-KL302512 AN—H—H5— 130 25 12 1 48 V-007-BS010 PULLRAvFAT— @14 1
24 V-KL152408YG AR—H—h5— 11524 x 8 : 49 | V-004-UM60625BK A=Y ILAT—L25 1
25 V-SH005-010 FryIdHILE M5 <10 E

X-TREAD Monkey 125 220406 HS 1/2




